Statin treatment considerations for cardiovascular disease prevention

By Janis R. Guilbeau, DNP, FNP-BC and Cynthia S. Watson, DNP, FNP-BC

Current evidence-based guidelines support the use of statin drugs for primary prevention of cardiovascular (CV) events based on individual CV risk profiles rather than on target cholesterol levels. The purpose of this article is to increase awareness of the impact of CV disease in women and to discuss evidence-based guidelines for the use of statin drugs to decrease CV events in this population.

eart disease is the No. 1 killer of women in the United States, accounting for nearly 400,000 deaths in 2013 and about one-third of deaths among women. Although cardiovascular (CV)-related mortality has declined in the past 30 years, recent data show that this decline has leveled off, especially among women younger than 55 years. Women who are at risk for developing cardiovascular disease (CVD)—a large percentage of the female population—are less likely than their male counterparts to receive preventive treatment. If at-risk women are prescribed preventive treatment, it is generally less aggressive than that prescribed for men, and less likely to achieve optimal results. Women are prescribed preventive.

Women have many of the same risk factors for CVD as do men, including non-modifiable risk factors such as age and family history and modifiable ones such as smoking, overweight/obesity, physical inactivity, hypertension, dyslipidemia, and diabetes mellitus (DM). Additional risk factors specific to women include history of preterm delivery, hypertensive pregnancy disorders, gestational diabetes, persistence of weight gain after pregnancy, and menopause. Autoimmune diseases, more common in women than in men, as well as radiation and chemotherapy for breast cancer, also increase CVD risk in women. Depression, especially in younger women, increases the lifelong risk of developing CVD. In an October 2018 opinion, the American College of

Heart illustration, provided by Michael F. Higgins

Obstetricians and Gynecologists (ACOG) stated that women's healthcare providers (HCPs) have an opportunity to influence the health of women across the lifespan.³ ACOG recommends including preventive health screening and counseling in routine wellness checkups for women of all ages.³ Women's healthcare visits should include a comprehensive personal and family health history and assessment of personal risk factors, including those for CVD.

Statin overview

One of the major treatable causes of CVD and stroke is dyslipidemia. Recent reports support the efficacy of prescribing statins to treat dyslipidemia and prevent CVD events.⁴ Based on a hallmark 2013 guideline for managing blood cholesterol levels, the American College of Cardiology (ACC) reported that 56 million adults aged 40-75 years in the United States were eligible for statin therapy.^{5,6} With the growing and aging population in the U.S., this number is no doubt even higher in 2019.

The changing focus of statin treatment

Over the years, treatment with statins has focused on reaching a person's target low-density lipoprotein cholesterol (LDL-C) and high-density lipoprotein cholesterol (HDL-C) levels, which are based on a personal CVD risk profile (more on this later). 5 Recent reports have

supported a change in dyslipidemia treatment focus, with an emphasis on primary and secondary prevention of CV events in persons at risk for them and prescribing statins to certain populations. In 2017, guidelines for treatment of elevated cholesterol levels from the ACC and the American Heart Association (AHA) suggested a fundamental shift in hyperlipidemia treatment from focusing mainly on LDL-C values to using appropriate statin dosages in target benefit groups. Based on this hallmark publication by the ACC/AHA, many more women now qualify for treatment with statins based on risk determinations. In addition, the new guidelines support less use of the older non-statin drugs (e.g., fibrates, nicotinic acid, bile-acid sequestrants).

The new 2018 ACC/AHA guideline update suggests that no ideal target blood level for LDL-C exists.² The principle is that *lower is better* for LDL-C, and that an optimal total cholesterol (TC) level is about 150 mg/dL, with LDL-C at or below 100 mg/dL.² Adults with lower LDL-C levels have lower rates of heart disease and stroke.²

Cardiovascular benefits of statin therapy

Significant reduction of CV morbidity/mortality with statin drug use has been reported in multiple randomized controlled trials. Statins improve dyslipidemia, reduce the risk of myocardial events, lower stroke risk, reduce LDL-C and triglyceride levels, and raise HDL-C levels.⁸

High- or moderate-dosage statins, with the choice of dosage depending on a person's 10-year CVD risk, are used for primary CVD prevention (i.e., prevention of CVD and CVD-related events in persons who have never had CVD). Use of statins as secondary CVD prevention (i.e., to reduce the impact of CVD in individuals who already have the disease) is supported by findings of a reduced risk of major CV events with statin treatment and achievement of low levels of LDL-C, non-HDL-C, and apolipoprotein B, an atherogenic lipoprotein.⁸

Risk assessment

The 2018 Prevention Guidelines Tool CV Risk Calculator^A, developed by the ACC/AHA, is used to estimate a person's 10-year atherosclerotic cardiovascular disease (ASCVD) risk.² The ASCVD risk calculator considers age, cholesterol level, and blood pressure. The ACC/AHA guideline suggests prescribing statins such as atorvastatin or rosuvastatin to any person aged 40-75 years whose 10-year risk for developing CVD is >7.5%.⁷ A patient self-administered risk calculator^B is also available.²

Box 1. ACC/AHA recommendations regarding CV history, risk status, and statin use⁹

- In patients with clinical ASCVD, reduce LDL-C with highintensity statins or maximally tolerated statins to decrease ASCVD risk.
- In patients with very high-risk ASCVD, use an LDL-C threshold of 70 mg/dL to consider addition of non-statins to statins.
- In patients with severe primary hypercholesterolemia (LDL-C level ≥190 mg/dL without calculating 10-year ASCVD risk), begin high-intensity statin therapy.
- In patients aged 40-75 years with DM and an LDL-C ≥70 mg/dL, start moderate-intensity statins without calculating 10-year ASCVD risk. In patients with DM at higher risk, especially those with multiple risk factors or those aged 50-75 years, it is reasonable to use a high-intensity statin to reduce the LDL-C level by ≥50%.
- In adults aged 40-75 years without DM and with LDL-C levels ≥70 mg/dL and a 10-year ASCVD risk ≥7.5%, start a moderate-intensity statin if a discussion of treatment options favors statin therapy.
- In adults aged 40–75 years without DM and 10-year ASCVD risk 5%–19.9%, risk-enhancing factors favor initiation of statin therapy.
- In adults aged 40-75 years without DM and an LDL-C 70 mg/dL-89 mg/dL and a 10-year ASCVD risk 7.5%-19.9%, if a decision about statin therapy is uncertain, consider measuring CAC

ACC, American College of Cardiology; AHA, American Heart Association; ASCVD, atherosclerotic cardiovascular disease; CAC, coronary artery calcium; CV, cardiovascular; DM, diabetes mellitus; LDL-C, low-density lipoprotein.

Prescribing statins: General recommendations

The 2018 ACC/AHA guidelines focus more on *intensity* of statin therapy and less on LDL-C goals and use of non-statin lipid-lowering agents. More specific recommendations regarding statin dosing depend on a person's history and CVD risk status (*Box 1*).9

The ACC/AHA recommendations for statins for most individuals involve *starting with the appropriate dosage*; no evidence supports the previous recommendation to start low and titrate the dosage upward. In the U.S., seven statins are available to treat high cholesterol or prevent cardiovascular events. *Box 2* lists these statins and the dosing for each category (high, moderate, low) if applicable.⁷

Additional considerations

Along with prescribing statins when indicated, HCPs should recommend lifestyle changes such as following a heart-healthy diet, getting regular exercise, and maintaining an appropriate weight. Despite the lifestyle interventions and a course of statin therapy, some women may find that they do not tolerate statins or

Box 2. Statin dosing ⁷		
High-dose (mean LDL-C reduction ≥50%)	Moderate-dose (mean LDL-C reduction 30% to <50%)	Low-dose (mean LDL-C reduction <30%
Atorvastatin 40-80 mg/day	Atorvastatin 10–20 mg/day	Fluvastatin 20-40 mg/day
Rosuvastatin 20-40 mg/day	Fluvastatin 40 mg twice daily or 80 mg XL once daily	Lovastatin 20 mg/day
	Lovastatin 40 mg/day	Pitavastatin 1 mg/day
	Pitavastatin 2-4 mg/day	Pravastatin 10-20 mg/day
	Pravastatin 40-80 mg/day Rosuvastatin 5-10 mg/day Simvastatin 20-40 mg/day	Simvastatin 10 mg/day

Note: Recommended doses are for individuals with normal renal function and no interacting medications.

that they fall into one of the following groups: patients who fail to meet LDL-C goals despite maximally tolerated statin therapy, those with recurrent CV events despite maximally tolerated statin therapy, those with significant co-morbidities or high 10-year risk, or those with familial hypercholesterolemia (FH).⁷

In these cases, patients should be referred to a cardiologist for consideration for additional therapies—in particular, one of the newer second-line cholester-ol-lowering therapies.⁷ These second-line options include ezetimibe, which works in the small intestine to block absorption of cholesterol from the diet,¹⁰ and the PCSK9 (proprotein convertase subtilisin/kexin type 9) inhibitors, which increase elimination of LDL from the circulation by blocking the PCSK9 enzyme reduction of LDL-C receptors on liver cells.¹¹ The FDA has approved two PCSK9 inhibitors, alirocumab and evolocumab, as an adjunct to diet and maximally tolerated statin therapy for treatment of adults with heterozygous FH or ASCVD who require additional lowering of LDL-C.⁷

Laboratory workup

Before starting a woman on a statin, HCPs should evaluate her use of other medications that might interact adversely with a statin.⁷ In addition, HCPs should check her baseline liver function (aminotransferase levels) and kidney function and assess for and document any

pre-existing muscle symptoms. Checking a baseline creatine kinase in women at increased risk for myopathy is suggested.⁷ Women eligible to start a statin regimen should undergo a fasting lipid panel (TC, HDL-C, calculated LDL-C, triglycerides) at baseline, repeated in 4-12 weeks after initiation or dose adjustment and every 3-12 months as indicated.⁷

In addition to developing lab test abnormalities, some women may experience other adverse effects of statin treatment. Muscle-related symptoms are the most commonly reported event. A thorough evaluation of possible statin-related effects is needed. Myalgias are consistent with statin use. Once the adverse effects and their severity, as well as other factors related to intolerance, are

established, women can try a lower dose of the same statin or switch to a different statin. In a woman who experiences severe muscle symptoms after a statin has been started, HCPs should consider the possibility of rhabdomyolysis, ask her to (perhaps temporarily) discontinue the statin, and check her creatinine level and perform a urinalysis to rule out rhabdomyolysis.

Conclusion

Cardiovascular disease is a serious health concern for women. Current guidelines indicate that all adults should be evaluated for CV risk and, if eligible, should receive statin therapy as primary prevention against CVD. Recent reports of statins' benefits in primary and secondary prevention of CVD support their use. The statin should be dosed based on a woman's CV risk, rather than titrating it to specific cholesterol targets. Statins lower levels of atherogenic lipoproteins and reduce CV event-related morbidity and mortality. In most individuals, the benefits of statins outweigh the risks.

Janis R. Guilbeau and Cynthia S. Watson are nursing faculty at the University of Louisiana at Lafayette. The authors state that they do not have a financial interest in or other relationship with any commercial product named in this article.

References

- Garcia M, Mulvagh SL, Mertz CN, et al. Cardiovascular disease in women: clinical perspectives. *Circ Res*. 2016;118(8):1273-1293.
- Grundy SM, Stone NJ, Bailey AL, et al. 2018 AHA/ACC/ AACVPR/AAPA/ABC/ACPM/ADA/AGS/APhA/ASPC/ NLA/PCNA Guideline on the Management of Blood Cholesterol: Executive Summary: A Report of the American College of Cardiology/American Heart Association Task Force on Clinical Practice Guidelines. *Circulation*. 2019;139(25):e1046-e1081.
- 3. ACOG Committee Opinion No. 755: Well-woman visit. *Obstet Gynecol.* 2018;132(4):e181-e186.
- Benjamin EJ, Virani SS, Callaway CW, et al. Heart disease and stroke statistics-2018 update: a report from the American Heart Association. *Circulation*. 2018;137(12):e67-e492.
- Stone NJ, Robinson JG, Lichtenstein AH, et al. 2013 ACC/ AHA guideline on the treatment of blood cholesterol to reduce atherosclerotic cardiovascular risk in adults: a report of the American College of Cardiology/American Heart Association Task Force on Practice Guidelines. J Am Coll Cardiol. 2014;63(25 pt B):2889-2934.
- American College of Cardiology. Study Shows New Cholesterol Guideline Has Potential to Increase Eligibility For Statin Therapy. ACC News Story. Mar. 19, 2014. acc.org/latest-in-cardiology/articles/2014/03/19/16/53/ study-shows-new-cholesterol-guideline-has-potential-to-increase-eligibility-for-statin-therapy

- Lloyd-Jones DM, Morris PB, Ballantyne CM, et al. 2017 focused update of the 2016 ACC expert consensus decision pathway on the role of non-statin therapies for LDL-cholesterol lowering in the management of atherosclerotic cardiovascular disease risk: a report of the American College of Cardiology Task Force on Clinical Expert Consensus Decision Pathways. *J Am Coll Cardiol*. 2017;70(14):1785-1822.
- 8. Boekholdt SM, Hovingh GK, Mora S, et al. Very low levels of atherogenic lipoproteins and the risk for cardiovascular events: a meta-analysis of statin trials. *J Am Coll Cardiol*. 2014;64(5):485-494.
- Rubenfire M. 2018 ACC/AHA Multisociety Guideline on the Management of Blood Cholesterol. November 2018. acc.org/latest-in-cardiology/ten-points-to-remember/2018/11/09/14/28/2018-guideline-on-managementof-blood-cholesterol
- 10. Lee S, Cannon CP. Combination lipid-lowering therapies for the prevention of recurrent cardiovascular events. *Curr Cardiol Rep.* 2018;20(7):55.
- 11. Rosenson RS, Hegele RA, Fazio S, Cannon CP. The evolving future of PCSK9 inhibitors. *J Am Coll Cardiol*. 2018;72(3):314-329.

Web resources

- A. static.heart.org/riskcalc/app/index.html#!/baseline-risk
- B. ccccalculator.ccctracker.com/